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(/) a) | (G8) | (%8) | (%%) Hid m 4 3 3 4142|2323 3|3|3]| 3
1 741 R21272 FB66155501 T 3523|4029 27 u L [1,574| 201 | 893 | 150 | 61 3 1 17 1 1 2 1 a8 |1.837
P11.802 187 | 878 | 122 | &1 3 1 16 0 1 2 1 37
23« BOOG 1 R21272 T 3523|4029 27 u L [1,674] 200 | 893 | 150 | 61 3 1 17 1 1 2 1 a3 (1,837
P |1502| 187 | 878 | 122 | 51 3 1 16 0 1 2 1 37
13535 % 2438 ) GONG 1 741 R21272 FBG6155503 T|3523| 4929 27 u L (1574 201 | 893 | 150 | &1 3 1 17 1 1 2 1 38 11,837
P |1,602] 187 | 878 | 122 | 51 3 1 16 0] 1 2 1 37
{ 1 " R21272 FBEG155504 T)3823|4929] 27 u L {1,574 201 | 893 | 150 | 61 3 1 17 1 1 2 1 33 [1.837
P 1502|187 | 876 | 122 | 51 3 1 16 1] 1 2 1 37
& 1 e R21272 FE6155505 T|3523]|4929| 27 U L [1.574] 201 | 893 | 150 | &1 3 1 17 0] 1 2 1 38 |1.837
P |1502| 187 | 878 | 122 | 51 3 1 16 0 1 2 1 37
A% 2078 « GG 1 741 R21272 FEGG155506 T|3523 (4929 27 u L |1.574] 201 | 893 | 150 | G 3 1 17 1 1 2 | 38 | 1,837
P |1.602) 187 | 878 | 122 | 51 3 1 16 0 1 2 1 37
v A0 2438 BOONG 1 7d1 R21272 FR3A155507 T 3523|4629 27 U L [1.574] 201 | 893 | 150 | &1 3 1 17 1 1 2 1 38 |1.837
P 1502 187 | 878 | 122 | B! 3 1 16 0 ! 2 1 a7
74 R21272 FEEE155603 T133%.2(4850] 27 u L [1.574] 201 150 | 61 3 1 17 1 1 2 1 38 1,837
P [1.502] 187 | 878 | 122 | 51 3 1 16 0 1 2 1 a7
» B:Bottom T T T
: (o] verse. Gauge length:200mm (Rectangular), YP Mid = 2 (0.2% off-set),5 (0.5% underload), U (Upper yield point), L {Lawer yield paint)
. . L:Ladle analysis
0 I. Basic oxygen process and Vacuum degassing process were applied.« This Mill Tesl Cerlificate is issued in accordance with EN 10204 Type 3.1
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1 THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
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